seomron cas. FCC RF Test Report Report No. : FR351205A

3DH5_Ant6_2480_30~1000

Spectrum | |nér1|

Ref Level 20.00 dBm  Offset 12.14 dg

@ RBW 100 kHz

& Att 20 dB SWT 1.1 ms & VBW 300 kHz Mode Auto FFT
Count 10/10
® 1Pk View

M1[1] -56.13 dBm

742.4900 MHz

10 dBm
0 dBm

10 dBm— D1 -8.840 dBm,

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-70 dBm

Start 30.0 MHz 30001 pts Stop 1.0 GHz

U J CHRRnn D

Date: 6.JUN.2023 10:26:17

3DH5_Ant6_2480_1000~26500

Spectrum | |nér1|

Ref Level 20.00 dBm  Offset 12.14 dg RBW 100 kHz

-
& Att 20 dB SWT 255 ms @ VBW 300 kHz Mode Auto Sweep
Count 10/10

® 1Pk View

M1[1] 8.37 dBm
2.479380 GHz|
mM2[1] -46.37 dBm
15.571550 GHz

10 dB

0 dBm

ToaEfm=—0'l -8.840 dBém

-20 dBm

-30 demn

-40 dBm

M2

-50 dBm

-70 dBm

Start 1.0 GHz 30001 pts Stop 26.5 GHz

U J T

Date: 6.JUN.Z2023 10:26:39

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZND5G

Page Number : A78 of A78



saronas. FCC RF Test Report

Report No. : FR351205A

Appendix B. AC Conducted Emission Test Results

: ) . Temperature : 22~24°C
Test Engineer : |Lily Qiu : —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line

Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Level {dBuV) Date: 2023-05-22
100
90
80
70
50 | FCC 15C_QP
50 | FCC 15C_AVG
40
30 1
A -
20
10
0
0.15 0.5 2 5 10 20 30
Frequency (MHz)
Site : COO01-5Z
Condition: FCC 15C QF LISH 20230420 L LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MH=z dBuv de dBuv dBuv de de
1 0.15 27.70 -28.26 55.96 7.10 10.47 10.13 Average
2 0.15 41.60 -24.36 65.96 21.00 10.47 10.13 QP
3 0.18 24.31 -30.33 54.64 3.71 10.46 10.14 Average
4 0.18 40.01 -24.63 €4.64 19.41 10.46 10.14 QF
5 0.21 20.96 -32.44 53.40 0.40 10.41 10.15 Average
3 0.21 3B8.86 -24.54 63.40 18.30 10.41 10.15 QP
7 0.25 19.83 -31.80 51.73 -0.70 10.38 10.15 Average
3 0.25 34.53 -27.20 61.73 14.00 10.38 10.15 QP
9 0.85 24.00 -22.00 46.00 3.60 10.24 10.16 Average
10 0.85 32.90 -23.10 56.00 12.50 10.24 10.1€ QF
11 1.00 26.80 -19.20 46.00 6.40 10.24 10.16 Average
12 * 1.00 39.60 -16.40 56.00 19.20 10.24 10.16 0P
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Report No. : FR351205A

. . ) Temperature : 22~24°C
Test Engineer : |Lily Qiu - —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
JooLevel ([@Buv) Date: 2023-05-22
90
80
70
60 | FCC 15C_QP
50 | FCC 15C_AVG
40 2
4
20 10
8 1
20
10
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-5Z
Condition: FCC 15C QF LISH 20230420 N NEUTRAL
Over Limit Read LISN cCakle
Fregq Level Limit Line Level Factor Loss Remark
MHz dBuV dB dBuV dBuV dBb dBb
1 0.18 32.24 -22.22 54.46 11.70 10.40 10.14 Average
2 0.18 44.84 -15.62 €4.46 24.30 10.40 10.14 QP
3 0.25 21.57 -30.34 51.%1 1.10 10.32 10.15 Average
4 0.25 33.07 -28.84 61.91 12.60 10.32 10.15 QP
5 0.31 19.76 -30.34 50.10 -0.69 10.30 10.15 Average
3 0.31 31.76 -28.34 60.10 11.31 10.30 10.15 gp
7 0.56 16.78 -29.22 46.00 -3.60 10.22 10.16 Average
8 0.56 26.48 -25.52 56.00 6€.10 10.22 10.16 QF
9 0.87 21.98 -24.02 46.00 1.60 10.22 10.16 Average
10 0.87 230.38 -25.62 56.00 10.00 10.22 10.16 QF
11 0.99 24.9%0 -21.10 46.00 4.50 10.24 10.16 Average
12 * 0.99 37.50 -18.50 56.00 17.10 10.24 10.16 QP

Note:

1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
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srarronas. FCC RF Test Report Report No. : FR351205A

Appendix C Radiated Spurious Emission Test Data

Mode (BMaSS) Antenna Modulation Channel Frequency gz:: Remark
Mode 1 2400-2483.5 17 Bluetooth BR_GFSK 00 2402 1DH5 -
Mode 2 2400-2483.5 17 Bluetooth BR_GFSK 39 2441 1DH5 -
Mode 3 2400-2483.5 17 Bluetooth BR_GFSK 78 2480 1DH5 -
Mode 4 - 17 Bluetooth BR_GFSK 78 2480 1DH5 LF
Mode 5 2400-2483.5 6 Bluetooth BR_GFSK 00 2402 1DH5 -
Mode 6 2400-2483.5 6 Bluetooth BR_GFSK 39 2441 1DH5 -
Mode 7 2400-2483.5 6 Bluetooth BR_GFSK 78 2480 1DH5 -
Mode 8 - 6 Bluetooth BR_GFSK 00 2402 1DH5 LF

Sporton International Inc. (ShenzZhen) Page Number . C1 ofC18
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srarronas. FCC RF Test Report

Report No. : FR351205A

Summary of each worse mode

Mode Modulation Ch. ('lz\;aqz) (dléi(/ellm) (dléiun\]/i/tm) M(?jrg)in Pol. Z?/Zk Result Remark
1 Bluetooth BR_GFSK 00 @ 2385.53 48.25 74.00 -25.75 H PEAK Pass Band Edge
1 Bluetooth BR_GFSK 00 @ 4804.00 48.26 74.00 -25.74 H Peak Pass Harmonic
2 Bluetooth BR_GFSK 39 - - - - - - - Band Edge
2 Bluetooth BR_GFSK 39 | 4882.00 47.98 74.00 -26.02 \% Peak Pass Harmonic
3 Bluetooth BR_GFSK 78 | 2483.60 59.49 74.00 -14.51 H PEAK Pass Band Edge
3 Bluetooth BR_GFSK 78 | 7440.00 47.89 74.00 -26.11 \% Peak Pass Harmonic
4 Bluetooth BR_GFSK | 78 30.00 25.6 40 -14.4 H Peak Pass LF
5 Bluetooth BR_GFSK 00 @ 2374.03 51.98 74.00 -22.02 \% PEAK Pass Band Edge
5 Bluetooth BR_GFSK 00 @ 4804.00 47.45 74.00 -26.55 \% Peak Pass Harmonic
6 Bluetooth BR_GFSK 39 - - - - - - - Band Edge
6 Bluetooth BR_GFSK 39 | 4882.00 47.39 74.00 -26.61 \% Peak Pass Harmonic
7 Bluetooth BR_GFSK 78 | 2483.83 49.69 74.00 -24.31 \% PEAK Pass Band Edge
7 Bluetooth BR_GFSK 78 | 7440.00 47.08 74.00 -26.92 \% Peak Pass Harmonic
8 Bluetooth BR_GFSK | 00 30.00 24.45 40 -15.55 Y, Peak Pass LF
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Pol.

Horizontal

Fundamental
. Level (dBulim) Date: 2023-05-19 . Level dBulim) Date: 2023-05-19
1225 1225
105, B 105,
815 875
! PEAK_T4]
700 0.0
al
’ " bt ol " ) —
. " N - b
o qE R
1. 1.
Peak
30 2384 2365.2 238356 402 1000 1400, 800, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHe4-52 Site + B3CHa4-52
Condition: PEAK_BE 74 3n HF_ANT_3117(119436) HORTZONTAL Condition: PEAK 74 3n HF_ANT 3117(119436) HORIZONTAL
ode i1 ode i1
Setting : Default Setting : Default
Plane  : Y with Accessos Plane  : Y with Accessor
+ B1585068047220/861585060047238 + B61585060047220/361585060047238
Linit Margin Read  Ant Cable Preamp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Renark Freq level Line (dB) Level Factor Loss Factor Remark
Mz dBuV/m dBul/m dBuv dB/m  dB B om deg Mz dBuV/m dBuv/m B dB/m & B
1 2385.53 48.25 74.00 -25.75 43.48 33.30 5.35 33.88 135 343 PEAK 1 --- 102.65 33.35 5.37 33.88 135 343 PEAK
2 2385.53 23.47 54.00 -30.53 18.70 33.30 5.35 33.88 135 343 Average 2

--- T1.85 3335 5.37 33.88 135 343 Average

Sporton International Inc. (ShenZhen)
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Report No. : FR351205A

Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-19 . Level dBulim) Date: 2023-05-19
1225 1225
105, ( 105,
875 875
f PEAK T4
70, 70,
1 |
it ! * | . AWWWWW‘"‘ e peeht ot
350 350
. 1.
Peak
310 2804 23468 23652 23836 02 1000 1400. 300, 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site © B3CHB4-ST Site : @3CHB4-S7
Condition: PEAK_BE 74 3m HF_ANT 3117(119436) VERTICAL Condition: PEAK 74 3n HF_ANT 3117(119436) VERTICAL
tode i1 ode i1
Setting : Default Setting : Default
Plane @Y with Accessory Plane @Y with Accessory
+ 861585060047220/861585060847238 + 861585060047220/861585060847238
Linit Read  Ant Cable Preamp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Renark Freq level Line (dB) Level Factor Loss Factor Remark
Mz dBuV/m dBuV/m dBuv dB/m B B m  deg Mz dBuV/m dBuV/m BV dB/m dB B cm  deg
1 2377.25 47.98 74.00 -26.02 43.23 33.28 5.35 33.88 183 276 PEAK 1 --- 101.92 3335 5.37 33.88 183 276 PEAK
2 2377.25 23.19 54.00 -30.81 18.44 33.28 5.35 33.88 183 276 AVERAGE 2 2402.00 81.97 ---- -- 77.13 33.35 5.37 33.88 183 276 AVERAGE

Sporton International Inc. (ShenZhen)
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Pol. Horizontal Vertical
. Level dBulim) Date: 2025-05-25 . Level dBulim) Date: 2023-05-25
1225 1225
1050, 1050,
875 815
PEAK 74 PEAK 74
00 00
528 AVG_54) s AVG_54]
380! 368.0!
Peak 175 115
AVQ 3000 6000. 1 15000. 18000 3000 6000. $000. 1 15000. 13000
Frequency (MHz) Frequency (MHz)
Site + B3CHR4-51 Site + B3CHe4-52
Condition: PEAK 74 3m HF_ANT_3117(110436) HORTZONTAL Condition: PEAK 74 3m HF_ANT_3117(119436) VERTICAL
ode i1 ode i1
Setting : Default Setting : Default
Plane  : Y with Accessories Plane  : Y with Accessories
+ B61585060047220/861585060047238 + B61585060047220/861585060047238
Limit Read  Ant (able Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MHz dBuV/m dBuV/m  d8 B dB/m B B m deg MHz dBuV/m dBuV/n  dB dBuwv dB/m dB B
1 4B04.00 48.26 74.00 -25.74 53.00 36.08 8.94 49.76 ---  --- Peak 1 4B04.00 48.01 74.00 -25.99 52.75 36.88 8.94 49.76 ---  --- Peak
2 4804.00 23.47 54.00 -30.53 28.21 36.08 8.94 49.76 ---  --- Average 1 4804.00 23.22 54.00 -30.78 27.9 36.08 8.94 49.76 ---  --- Average
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Pol. Horizontal Vertical
4 yoLevel [dBuvim) Date: 2023-05-25 - Level (dBuvim) Date: 2023-05.25
1225 1225
1050 1050
875 875
PEAK_74) PEAK_74]
700 0.0,
8 AVG_54 s ING_54
WWWW WWMWMWWW L [ Y WWMWMWW
350 350
Peak 15 5
A 3000 6000. 1 15000. 18000 3000 6000. 12000. 15000. 18000
A7) Frequency (MHz) Frequency (MHz)
Site + @3CH\4-57 Site © B3(HA4-57
Condition: PEAK 74 3m HF_ANT 3117(119436) HORTZONTAL Condition: PEAK 74 3m HF_ANT 3117(119436) VERTICAL
Mode 22 Mode 12
Setting @ Default Setting : Default
Plane  : Y with Accessories Plane ;Y with Accessories
© B61585060047220/861585060047238 © B61585060047220/861585060047238
Limit Read  Ant (Cable Preamp APos TPos Limit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m  dB dBw dB/m dB dB m MHz dBuV/m dBuV/m  dB dBw dB/m dB B m
1 4882.00 47.97 74.00 -26.03 52.92 36.13 B8.70 49.78 - - Peak 1 4882.00 47.98 74.00 -26.02 52.93 36.13 B8.70 49.78 -~ - Peak
2 4882.00 23.18 54.00 -30.82 28.13 36.13 8.70 49.78 - --- Average 2 4882.00 23.19 54.00 -30.81 28.14 36.13 8.70 49.78 ---  --- Average
3 7323.00 47.13 74.00 -26.87 49.44 36.19 10.18 48.68 -~ - Peak 3 7323.00 47.32 74.00 -26.68 49.63 36.19 10.18 48.68 - - Peak
4 7313.00 22.34 54.00 -31.66 24.65 36.19 10.18 48.68 - --- Average 4 733.00 22.53 54.00 -31.47 24.84 36.19 10.18 48.68 ---  --- Average
Sporton International Inc. (ShenzZhen) Page Number . C6 ofC18
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Pol. Horizontal Fundamental
. Level (dBuVim) Date: 2023-05-19 . Level dBulim) Date: 2023-05-19
1225 1225
105, 105 1
1 1
/|
f \ PEAK BE 74 PEAK T4
70, 70,
1
Tranlb \
A A h, "y o o n
) A S
3, 350
. 1.
Peak
P10 528 4646 2764 g2 2600 1000 1400. 1800 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHB4-ST Site : @3CHB4-S7
Condition: PEAK_BE 74 3n HF_ANT_3117(119436) HORIZONTAL Condition: PEAK 74 3n HF_ANT 3117(119436) HORIZONTAL
ode i3 ode i3
Setting : Default Setting : Default
Plane @Y with Accessory Plane @Y with Accessory
+ 861585060047220/861585060847238 + 861585060047220/861585060847238
Linit Read  Ant Cable Preamp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Renark Freq level Line (dB) Level Factor Loss Factor Remark
Mz dBuV/m dBuV/m dBuv dB/m B B m  deg BV dB/m dB B cm  deg
1 2483.60 59.49 74.00 -14.51 54.37 33.56 5.46 33.90 134 348 PEAK 98.76 33.55 5.46 33.90 134 348 PEAK
2 2483.60 34.70 54.00 -19.30 29.58 33.56 5.46 33.90 134 348 AVERAGE 2 2480.00 79.08 ---- 73.97 33.55 5.46 33.90 134 348 AVERAGE
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Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-19 . Level dBulim) Date: 2023-05-19
1225 1225
1
105, / \ 105,
875 875
/ \ PEAK BE 74 PEAK T4
70, 70,
I
o o [ty A il I o vt b
ot " Attt -
350 350
. 1.
Peak
P10 528 4646 2764 g2 2600 1000 1400. 300, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHB4-ST Site : @3CHB4-S7
Condition: PEAK_BE 74 3m HF_ANT 3117(119436) VERTICAL Condition: PEAK 74 3n HF_ANT 3117(119436) VERTICAL
tode 13 ode i3
Setting : Default Setting : Default
Plane @Y with Accessory Plane @Y with Accessory
+ 861585060047220/861585060847238 + 861585060047220/861585060847238
Linit Read  Ant Cable Preamp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Renark Freq level Line (dB) Level Factor Loss Factor Remark
Mz dBuV/m dBuV/m dBuv dB/m B B m  deg Mz dBuV/m dBuV/m BV dB/m dB B cm  deg
1 2484.25 57.04 74.00 -16.96 51.92 33.56 5.6 33.90 21 319 PEAK 1 . --- 102.26 33.55 5.46 33.90 21 319 PEAK
2 248425 32.25 54.00 -21.75 27.13 33.56 5.46 33.90 211 319 AVERAGE 2 2480.00 82.58 ---- -- 71.47 33.55 5.46 33.90 211 319 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZND5G

Page Number . C8 ofC18




sromoncas. FCC RF Test Report

Report No. : FR351205A

Pol. Horizontal Vertical
4 yoLevel [dBuvim) Date: 2023-05-25 - Level (dBuvim) Date: 2023-05.25
1225 1225
1050 1050
875 875
PEAK_74) PEAK_74]
700 0.0,
8 AVG_54 s ING_54
e o R E e
[— R W“’W = imaeit] G, e e I ey |
350 350,
Peak 15 5
A 3000 7600. 2200. 16800. 21400 26000 3000 7600. 1 21400. 26000
A7) Frequency (MHz) Frequency (MHz)
Site + @3CH\4-57 Site © B3(HA4-57
Condition: PEAK 74 3m HF_ANT 3117(119436) HORTZONTAL Condition: PEAK 74 3m HF_ANT 3117(119436) VERTICAL
Mode 13 Mode D3
Setting @ Default Setting : Default
Plane  : Y with Accessories Plane ;Y with Accessories
© B61585060047220/861585060047238 © B61585060047220/861585060047238
Limit Read  Ant (Cable Preamp APos TPos Limit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m  dB dBw dB/m dB dB m MHz dBuV/m dBuV/m  dB dBw dB/m dB B m
1 4960.00 45.95 74.00 -28.05 51.10 36.18 B.46 49.79 - - Peak 1 4960.00 45.55 74.00 -28.45 50.70 36.18 8.6 49.79 - - Peak
2 4960.00 21.15 54.00 -32.85 26.30 36.18 8.46 49.79 - --- Average 2 49560.00 20.75 54.00 -33.25 25.90 36.18 8.6 49.79 -- - hverage
3 7440.00 47.21 74.00 -26.79 49.61 35.93 10.17 48.50 -~ - Peak 3 7440.00 47.89 74.00 -26.11 50.29 35.93 10.17 48.50 - - Peak
4 7440.00 22.45 54.00 -31.55 24.85 35.93 10.17 48.50 - --- Average 4 T7440.00 22.90 54.00 -31.10 25.30 35.93 10.17 48.50 == - hverage
Sporton International Inc. (ShenzZhen) Page Number . C9 ofC18
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Pol. Horizontal Vertical
Level (dBuVIm) Date: 2023-06-05 Level (dBuVim) Date: 2023.06.05
0 .
60. 60.
FCCCLASSB| FCCCLASSB|
50, 4B 50, 4B
I I
o o
[
n 5 8 n 5 8
3 —— ) e o ) s
3 i u
” 5 WP o ” et
WAM e
10, 10,
30 24, 418, 612, 806. 1000 30 24, 4138, 612, 806, 1000
Frequency (MHz) Frequency (MHz)
Peak
site 4 @3CHe4-57 site i @3CHe4-57
Condition: FCC CLASS-B 3m LF_ANT35488 HORIZONTAL Condition: FCC CLASS-B 3m LF_ANT35408 VERTICAL
Mode 14 tode 4
Setting : Default Setting : Default
Plane  : Y with Accessories Plane  : Y with Accessories
+ B61585866047220/361535060847238 + B61585866047220/361535060047238
Linit Read  Ant C(able Preamp APos TPos Linit Read  Ant C(able Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Remark
MHz dBuv/m dBuv/m dB dBuv dB/m & dB a deg MHz dBuv/m dBuv/m dB dBwv  dB/m [ a deg
1 30.00 23.44 40.00 -16.56 29.91 24.99 0.53 31.90 - --- Peak 1 30.80 25.60 40.00 -14.40 32.07 24.99 0.53 31.90 - --- Peak
2 143.49 17.62 43.50 -25.88 30.51 17.33 1.23 31.45  ---  --- Peak 2 120.21 17.37 43.50 -26.13 29.99 17.99 1.12 31.64 ---  --- Peak
3 292.87 24.99 46.00 -21.01 35.09 19.23 1.78 3111 ---  --- Peak 3 293.84 21.87 46.00 -24.13 31.96 19.24 1.78 3111  ---  --- Peak
4 611,03 27.81 46.00 -18.19 31.39 24.83 2.58 30.99 ---  --- Peak 4 512,09 25.81 46.00 -20.19 30.35 23.92 2.36 30.82 ---  --- Peak
5 767.28 27.85 46.00 -18.15 29.90 25.97 2.88 30.90 - --- Peak 5 729.37 28.64 46.00 -17.36 31.25 25.48 2.81 30.90 - --- Peak
6 993.21 30.15 54.00 -23.85 29.85 27.54 3.30 30.54 - --- Peak 6 986.42 30.55 54.00 -23.45 30.36 27.48 3.29 30.58 - --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C10 ofC18
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Pol. Horizontal
o goLevel (dBuVim) Date: 20230524
125
/
0.0 /J
- . , rorte
kY
17.
Peak
2310 23284 23836 2102

23468
Frequency (MHz)

Site @ 83CHB4-SZ
Condition: PEAK_BE_74 3n HF_ANT_3117(119436) HORTZONTAL

tode i 12
Setting @ Default
Plane  : Y with Accessor

+ B1585068047220/861585060047238

Linit Margin Read  Ant Cable Preamp APos
Freq Llevel Line (dB) Level Factor Loss Factor

Mz dBuv/m dBuv/m dwv dB/m dB  dB
1 2345.33 50.56 74.00 -23.44 45.91 33.20 5.32 33.87 391
2 2345.33 25.77 54.00 -28.23 21.12 33.20 5.32 3.7 9

Fundamental

. Level dBulim) Date: 2023-05-24

1225

105,

875

PEAK_T4]
0.0
. Lt NP 8 i okt bty
2 & LA
1.
1000 1400, 800, 2600. 3000
Frequency (MHz)
Site + B3CHB4-5T
Condition: PEAK 74 3n HF_ANT 3117(119436) HORIZONTAL
ode i 12
Setting : Default
Plane  : Y with Accessor
+ B61585060047220/361585060047238
Linit Margin Read  Ant Cable Preamp APos TPos
Freq level Line (dB) Level Factor Loss Factor Remark

Mz dBuV/m dBuv/m dwv dB/m dB A8 cm
--- 101.93 33.35 5.37 33.88 391 26 PEAK
-- 7113 3335 5.37 3.8 391 26 Average

2402.00 81.97 ----

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZND5G
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Pol. Vertical Fundamental
. Level (dBulim) Date: 2023-05-24 . Level dBulim) Date: 2023-05-24
1225 1225
105, 105,
815 875
] PEAK_T4]
700 J 0.0
i signdo bt ) teraiat N T - I VR T
36, 16, i
1. 1.
Peak
30 2384 23835 402 1000 1400, 800, 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHe4-52 Site + B3CHa4-52
Condition: PEAK_BE 74 3m HF_ANT_3117(119436) VERTICAL Condition: PEAK 74 3n HF_ANT_3117(119436) VERTICAL
tode i 12 ode i 12
Setting @ Default Setting : Default
Plane  : Y with Accessos Plane  : Y with Accessor
+ B1585068047220/861585060047238 + B61585068047220/361585068047238
Linit Margin Read  Ant Cable Preamp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Renark Freq level Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuv/m dwv dB/m dB  dB MHz dBuV/m dBuv/m dwv dB/m dB A8 cm
1 2374.63 51.98 74.00 -22.02 47.23 33.277 5.35 33.87 41 @ PEAK 1 --- 100.73 33.35 5.37 33.88 M @ PEAK
2 2374.03 27.18 54.00 -26.82 22.43 3327 5.35 3.7 M 0 Average 2 --- 75.93 3335 537 3B.8 M 0 Average
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TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AFZZND5G



searran cas. FCC RF Test Report Report No. : FR351205A

Pol. Horizontal Vertical
. Level dBulim) Date: 2025-05-25 . Level dBulim) Date: 2023-05-25
1225 1225
1050, 1050,
875 815
PEAK 74 PEAK 74
00 00
AVG_54) AVG_54]
ELM‘ T Y T Ay 25 [Py o AT e
380! 368.0!
Peak 175 115
AVQ 3000 7600. 1 21400. 26000 3000 7600. 2200, 1 21400, 26000
Frequency (MHz) Frequency (MHz)
Site + B3CHR4-51 Site + B3CHe4-52
Condition: PEAK 74 3m HF_ANT_3117(110436) HORTZONTAL Condition: PEAK 74 3m HF_ANT_3117(119436) VERTICAL
tode i 12 tode i 12
Setting : Default Setting : Default
Plane  : Y with Accessories Plane  : Y with Accessories
+ B61585060047220/861585060047238 + B61585060047220/861585060047238
Limit Read  Ant (able Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MHz dBuV/m dBuV/m  d8 B dB/m B B m deg MHz dBuV/m dBuV/m  dB dBuV dB/m B 0B m deg
1 4B04.00 47.32 74.00 -26.68 52.06 36.08 8.94 49.76 ---  --- Peak 1 4B04.00 47.45 74.00 -26.55 52.19 36.88 8.94 49.76 ---  --- Peak
2 4804.00 22.53 54.00 -31.47 27.27 36.08 8.94 49.76 ---  --- Average 1 4804.00 22.66 54.00 -31.34 27.40 36.08 8.94 49.76 ---  --- Average
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Pol. Horizontal Vertical
4 yoLevel [dBuvim) Date: 2023-05-25 - Level (dBuvim) Date: 2023-05.25
1225 1225
1050 1050
875 875
PEAK_74) PEAK_74]
700 0.0,
8 AVG_54 s ING_54
[ WWWM%MW”WMWMW g WMWW "y o WMWW
350 350
Peak 15 5
A 3000 6000. 1 15000. 18000 3000 6000. 12000. 15000. 18000
A7) Frequency (MHz) Frequency (MHz)
Site + @3CH\4-57 Site © B3(HA4-57
Condition: PEAK 74 3m HF_ANT 3117(119436) HORTZONTAL Condition: PEAK 74 3m HF_ANT 3117(119436) VERTICAL
Mode s 13 Mode : 13
Setting @ Default Setting : Default
Plane  : Y with Accessories Plane ;Y with Accessories
© B61585060047220/861585060047238 © B61585060047220/861585060047238
Limit Read  Ant (Cable Preamp APos TPos Limit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m  dB dBw dB/m dB dB m MHz dBuV/m dBuV/m  dB dBw dB/m dB B m
1 4882.00 47.00 74.00 -27.00 51.95 36.13 B8.70 49.78 -~ - Peak 1 4882.00 47.30 74.00 -26.61 52.34 36.13 B8.70 49.78 -~ - Peak
2 4882.00 22.21 54.00 -31.79 27.16 36.13 8.70 49.78 - --- Average 2 4882.00 22.60 54.00 -31.40 27.55 36.13 8.70 49.78 ---  --- Average
3 7323.00 46.97 74.00 -27.03 49.28 36.19 10.18 48.68 -~ - Peak 3 7323.00 47.00 74.00 -26.91 49.40 36.19 10.18 48.68 - - Peak
4 733.00 22.18 54.00 -31.82 24.49 36.19 10.18 48.68 - --- Average 4 733.00 22.30 54.00 -31.70 24.61 36.19 10.18 48.68 ---  --- Average
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Pol. Horizontal Fundamental
. Level(dBuVim) Date: 20230549 - Level [4BaVin) Date: 20230549
1225 1225
106, 105, 1
1 /—\ 1
815 875
/ \ PEAK BE 74 PEAK T4
70, 70,
|,
. o , ‘ VP, AP
51 gl » =
1. 1.
Peak
Uy 1528 4646 U764 1882 2500 1000 1400. 800, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHB4-ST Site : B3CHB4-S7
Condition: PEAK_BE 74 3n HF_ANT_3117(119436) HORIZONTAL Condition: PEAK 74 3n HF_ANT 3117(119436) HORIZONTAL
tode i 14 tode i 14
Setting : Default Setting : Default
Plane @Y with Accessory Plane @Y with Accessory
+ 861585060047220/861585060847238 + 861585060047220/861585060847238
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Renark Freq level Line (dB) Level Factor Loss Factor Remark
Mz dBuV/m dBuV/m dBuv dB/m B B m  deg BV dB/m dB B cm  deg
1 2483.54 49.29 74.00 -24.71 44.17 33.56 5.46 33.90 312 0 PEAK 99.50 33.55 5.46 33.90 312 @ PEAK
2 2483.54 24.50 54.00 -29.50 19.38 33.56 5.46 33.90 312 @ AVERAGE 7471 33.55 5.46 33.90 312 @ AVERAGE
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Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-19 . Level dBulim) Date: 2023-05-19
1225 1225
1
105, / \ 105,
875 875
/ \ PEAK BE 74 PEAK T4
70, 70,
/ o
- Pt R PN bk e
2 g B
. 1.
Peak
P10 528 4646 2764 g2 2600 1000 1400. 300, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHB4-ST Site : @3CHB4-S7
Condition: PEAK_BE 74 3m HF_ANT 3117(119436) VERTICAL Condition: PEAK 74 3n HF_ANT 3117(119436) VERTICAL
tode i 14 tode i 14
Setting : Default Setting : Default
Plane @Y with Accessory Plane @Y with Accessory
+ 861585060047220/861585060847238 + 861585060047220/861585060847238
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Renark Freq level Line (dB) Level Factor Loss Factor Remark
Mz dBuV/m dBuV/m B dB/m B B BV dB/m dB B cm  deg
1 2483.83 49.69 74.00 -24.31 44.57 33.56 5.46 33.90 193 360 PEAK --- 101.10 3355 5.46 33.90 193 360 PEAK
2 2483.83 24.90 54.00 -29.10 19.78 33.56 5.46 33.90 193 360 AVERAGE 2 2480.00 81.42 ---- -- 76.31 33.55 5.46 33.90 193 360 AVERAGE
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Pol. Horizontal Vertical
4 yoLevel [dBuvim) Date: 2023-05-25 - Level (dBuvim) Date: 2023-05.25
1225 1225
1050 1050
875 875
PEAK_74) PEAK_74]
100, 0.0,
8 AVG_54 s ING_54
I e e R VR i 17 s g ST
350 350
Peak 15 5
A 3000 6000. 9000. 1 15000. 18000 3000 6000. . 1 15000. 18000
A7) Frequency (MHz) Frequency (MHz)
Site + @3CH\4-57 Site © B3(HA4-57
Condition: PEAK 74 3m HF_ANT 3117(119436) HORTZONTAL Condition: PEAK 74 3m HF_ANT 3117(119436) VERTICAL
Mode i 14 Mode : 14
Setting @ Default Setting : Default
Plane  : Y with Accessories Plane ;Y with Accessories
© B61585060047220/861585060047238 © B61585060047220/861585060047238
Limit Read  Ant (Cable Preamp APos TPos Limit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
MHz dBuV/m dBuV/m  dB dBuwV dB/m dB B m  deg MHz dBuV/m dBuV/m  dB dBuwV dB/m dB dB om  deg
1 4960.00 46.42 74.00 -27.58 51.57 36.18 B8.46 49.79 - - Peak 1 4960.00 46.40 74.00 -27.60 51.55 36.18 B8.46 49.79 - - Peak
2 4960.00 21.62 54.00 -32.38 26.77 36.18 8.46 49.79 - --- Average 2 4960.00 21.60 54.00 -32.40 26.75 36.18 8.46 49.79 ---  --- Average
3 7440.00 47.01 74.00 -26.99 49.41 35.93 10.17 48.50 - - Peak 3 7440.00 47.08 74.00 -26.92 49.48 35.93 10.17 48.50 -~ - Peak
4 7440.00 22.21 54.00 -31.79 24.61 35.93 10.17 48.50 - --- Average 4 T7440.00 22.29 54.00 -31.71 24.60 35.93 10.17 48.50 ---  --- Average
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Pol. Horizontal Vertical
Level (dBuVIm) Date: 2023-06-05 Level (dBuVim) Date: 2023.06.05
0 .
60. 60.
FCCCLASS 8| FCCCLASSB)
50 4B 50 4B
I I
o o
L . ey
30, 0.
3 T y . 4 . o el
o
x 2 ol At 2 5 oot
WWW \Wl,w WW "
10, 10,
30 24, 418, 612, 806. 1000 30 24, 4138, 612, 806, 1000
Frequency (MHz) Frequency (MHz)
Peak
site 4 @3CHe4-51 site i @3CHe4-57
Condition: FCC CLASS-B 3m LF_ANT35488 HORIZONTAL Condition: FCC CLASS-B 3m LF_ANT35408 VERTICAL
Hode 215 Hode i 15
Setting : Default Setting : Default
Plane  : Y with Accessories Plane  : Y with Accessories
+ B61585866047220/361535060847238 + B61585866047220/361535060047238
Linit Read  Ant C(able Preamp APos TPos Linit Read  Ant C(able Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Remark
MHz dBuv/m dBuv/m dB dBuv dB/m & dB a deg MHz dBuv/m dBuv/m dB dBwv  dB/m [ a deg
1 30.97 23.15 40.00 -16.85 30.07 24.37 0.54 31.83 - --- Peak 1 30.00 24.45 40.00 -15.55 30.92 24.98 0.53 31.90 - --- Peak
2 136.70 18.74 43.50 -24.76 31.40 17.65 1.20 31.51  ---  --- Peak 2 144.46 17.55 43.50 -25.95 30.49 17.27 1.23 31.44 ---  --- Peak
3 297.72 25.36 46.00 -20.64 35.39 19.28 1.79 31.10  ---  --- Peak 3 300.63 23.04 46.00 -22.96 33.02 19.32 1.8 31.10  ---  --- Peak
4 542,16 27.24 46.00 -18.76 31.46 24.22 2.44 30.88 ---  --- Peak 4 540,22 26.73 46.00 -19.27 30.98 24.20 2.43 30.88 ---  --- Peak
5 713.85 28.02 46.00 -17.98 30.86 25.28 2.78 30.90 - --- Peak 5 799.21 28.87 46.00 -17.13 30.44 26.39 2.94 30.90 - --- Peak
6 981.57 30.96 54.00 -23.84 30.86 27.43 3.28 30.61 - --- Peak 6 902.03 30.04 46.00 -15.96 31.25 26.72 3.16 31.89 - --- Peak
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Appendix D. Duty Cycle Plots
<Ant.6>

DH5 on time (One Pulse) Plot on Channel 39

B Keysight Spectrum Analyzer - PEAK 74 (0cB) HF_ANT 3117(119436) HORIZONTAL 3m [
RFPRESEL [ 500 AC | SENSE:INT] MMIGNOFF | 04:42:31 AM May 26, 2023
Marker 4 2.16000 ms i Avg Type: Voltage
PNO: Fast —#— 1rig: Free Run
IFGain:Low Atten: 10 dB

10 dB/div__ Ref 106.99 dBpV
Log

MKR| MODE| TRC| SCL| X FUNCTION FLIH\.T\DN MIDTH FUHJ\DN VALUE

(A2 1 ¢ [(A 2.880 ms 000 dB| |
[N T1]

[t] 2160 ms 101 79dB _—_

MSG sTATUS €3 Align 20 Hz to 3.6 GHz required

DHS5 on time (Count Pulses) Plot on Channel 39

BY Keysight Spectrum Analyzer - PART 15.407 (0dB) HF_ANT 9120D-1285 VERTICAL 3m =R
{ SENSE:INT| MALIGN OFF [ 04:23:06 AM May 26, 2023
#Avg Type: RMS

PNO: Fast —+—  1rig: Free Run
IFGain:Low #Atten: 20 dB

#/BW 1.0 MHz Sweep 100.0 ms (1001 pts)
sTATUS €3 Align 20 Hz to 3.6 GHz required

Note:
1. Worst case Duty cycle = on time/100 milliseconds =2 * 2.880/ 100 = 5.76 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB

3. DH5 has the highest duty cycle worst case and is reported.
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<Ant.17>
DH5 on time (One Pulse) Plot on Channel 39

_BE(B4)_16-24 (0dB) ANT3117_0057 HORIZONTAL 3m ===
| SENSE:INT| MALGN OFF | 05:25:30 PM May 25, 2023
#Avg Type: RMS

13 Keyswgh( SpedmmAnalyxer P

PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 10 dB

Sweep 10.00 ms (1001 pts)

MKR| MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION YALUE

]

r - ]

[ __028g8f [ | ]

1640 ms 10028¢B0v [ ]
I O -

1

1

- ¢ 1}

I

I
o O S -

v

STATUS

DH5 on time (Count Pulses) Plot on Channel 39

i3 Ke'yswgh( Spemummalym» (_BE(B4)_16-24 (0dB) ANT3117_0057 HORIZONTAL 3m (=
[ [ SENSE:INT] AAIGNOFF | 07:30:53 PM 20.
#Avg Type: RMS

=
B -
o]

PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 10 dB

Res BW 1.0 MHz #VBW 1.0 MHz Sweep 100.0 ms (1001 pts)

IMSG STATUS

Note:
4. Worst case Duty cycle = on time/100 milliseconds =2 * 2.880 / 100 = 5.76 %
5. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB

6. DH5 has the highest duty cycle worst case and is reported.
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